A

EPA-600/1-78-068
December 1978

EVALUATION OF TOXIC EFFECTS OF ORGANIC CONTAMINANTS IN RECYCLED WATER

by

Nachman Gruener
Gulf South Research Institute
New Orleans, Louisiana 70186

Contract No. 68-03-2464

Project Officer

Norman E. Kowal
Field Studies Division
Health Effects Research Laboratory
Cincinnati, Ohio 45268

HEALTH EFFECTS RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268

VTt A TRNT N T
- oo Tl A ’
Voo D PACTECTION AGENCY

T . . oy
Lo udig sede,  LOSLYT



DISCLAIMER

This report has been reviewed by the Health Effects Research Laboratory,
U.S. Environmental Protection Agency, and approved for publication. Approval
[...]
buffer (0.055M, pH 7.4, containing 0.9 percent NaCl and 0.49 mg MgC12-6H 0
per ml), 0.1 ml glucose-6-phosphate solution (13 mg/ml in PBS), 0.1 ml NADP
solution (6.3 mg/ml in PBS) per ml, and 0.2 ml PBS. The final concentrations
in the reaction mixture were 20 umoles of inorganic phosphate, 1.53 umoles
G-6-P, and 0.8 umoles NADP.

26



TABLE 11.

TISSUES AND ORGANS EXAMINED IN GROSS NECROPSY

Tissue masses or suspect tumors
Regional lymph nodes

Skin

Mandibular lymph node

Mammary gland

Thigh muscle
Sciatic nerve
Sternebrae, vertebrae;
or femur (plus marrow)
Costochondral junction, rib

Salivary gland Thymus
Larynx Gall bladder
Trachea Pancreas
Lungs and bronchi Spleen
Heart Kidneys
Thyroids Adrenals
Parathyroids Bladder
Esophagus Seminal vesicles
Stomach Prostate
Duodenum Testes
Jejunum Ovaries
Ileum Uterus
Cecum Nasal Cavity
Colon Brain
Rectum Pituitary
Mesenteric lymph node Eyes
Liver Spinal cord

TABLE 12. TISSUES FOR MICROSCOPIC EXAMINATIONS
Heart Brain (three sections including

Lungs and mainstem bronchi
Kidneys

Spleen

Liver

Mandibular lymph node

cortex, midbrain and
cerebellum)
Testes (males)
Bladder and prostate
Ovaries (females)
Uterus (females)

27



The concentrated water was combined 1:1 in 2x medium prior to addition
to the reaction mixture. Samples were added to plates containing the
reaction mixture and were incubated for 1 hr at 37°C. One ug/ml benzopyrene
was used as a positive control. Other controls include untreated cells and
cells exposed to the 89 mix without sample.

Following treatment, the cells were washed three times in PBS and
fresh medium was added. Cells were left for 2 hours. The cells were then
trypsinized, counted and replated for determination of the induced cytotox-
icity and mutagenicity. To measure cytotoxicity, 100 cells from each group
were plated in each of four 60-mm plates in 4 m} DMEM plus 10 percent IFBS.
After 8 days, these plates were fixed in absolute methanol and stained with
10 percent.Giemsa. Production of ocuabain-resistant clones was measured by
plating 10” cells in each of 16 plates per point in 4 ml DMEM plus 10
percent IFBS. Forty-eight hours after plating, ouabain (final concentration
in each plate = 1 mM) was added to the mutagenesis plates. These cultures
were fixed and stained as above, 14 days after plating. The frequency of
ouabain-resistant colonies was calculated per 10 surviving cells, taking
into account the cytotoxicity and the number of cells plated.

The water was also treated for mutagenecity in the absence of the
activ%tion sygtem. V79 cells were seeded in 60-mm plates at concentration
of 107 and 10~ cells per plate. After 24 hours, the medium was removed and
replaced by a final volume of 2 ml of medium and H,0 combined with 2X MEM
(1:1). MNNG (1 pg/ml) was used as positive contro{. All plates were
treated for 4 hours at 37°C, washed three times with PBS and 4 ml of fresh
DMEM 10 percent IFBS added. Ouabain was added 48 hours after treatment to
the plates containing 10~ cells, as above. Toxicity plates were fixed and
stained as above 7 days, and the mutagenicity plates were fixed and stained
14 days after treatment.

Soft Agar Transformation Assay--

For the soft agar transformation assay, WI38_.stock cells were trypsin-
ized and suspended at a concentration of 1.5 x 10 cells/ml in MEM + 10%
IFBS. This assay was performed with and without the S, activation system
described earlier. Benzo(a)pyrene and MNNG were used as positive controls.
In samples containing the activation system, 1 ml of the S, mix was added
to the 1-ml cell suspensions. The concentrated water and Control compounds
were then added and all samples were incubated for 2 hours at 37°C in an
orbital shaker. After incubation, the cells were centrifuged at 50 x g for
10 min, and the supernatants containing the compound and microsomes were
discarded. Each pellet of cells was resuspended in 15 ml of growth medium
to which was added 1.25 ml of 2.5 percent agar solution. The final concen-
tration of agar was 0.3 percent. The suspension was quickly mixed and
layered, in 1.5 ml volumes, on each of ten 60 mm petri dishes containing 5
ml of MEM and 0.9 percent agar. The plates were allowed to gel and are
incubated at 37°C in a C0, incubator.

28



Since there is evidence that transformation, at least in diploid
cells, is not a one-step process, and may be detectable in soft agar only
after several generations following treatment, replicate cultures were
seeded in 75 cm™ Falcon flasks and were maintained for subsequent assays.
Approximately every 2 weeks, these cells were assayed for soft agar transform-
ation by seeding them on agar plates as above. These cells received no
additional exposure to the compounds used in the initial treatment.

Soft agar plates were monitored for at least 3 weeks for the presence
of transformed colonies. Only those colonies exceeding 100 u diameter are
scored. Results were expressed as the number of transformed colonies per
107 survivors. Positive results must be 2.5 X untreated negative controls.

WI38 Toxicity Assay--

WI38 cells, derived from human embryonic lung, were seeded in culture
tubes in 2 ml MEM plus 10 percent IFBS and placed on an orbital shaker at
37°C. After 24 hours, 3 tubes were washed 3 times with PBS, drained and
were frozen to determine base protein levels at zero time. Tubes were
exposed to water samples at either various concentrations or different
exposure times. In dose-response experiments, the tubes were treated for
72 hours. In kinetics experiments, the cells were exposed for the specified
time, washed and frozen. Controls were used for each point, including
untreated controls and controls for S9 toxicity in experiments employing an
activation system. The activation system consisted of Kuroki's mix described
above with a reduction in final S9 concentration to 25 ul per ml. Tubes
were assayed according to Lowry and were read at 660 nm. Both percent
inhibition and protein values were compared. Cells were counted in diluted
samples after trypsinization with the aid of hemocytometer.

29



SECTION 4

RESULTS

PREPARATION OF THE RAW WATER

The water used in this study was concentrated from finished water
prepared in a treatment system located on the grounds of the Washington,
D.C., Blue Plains wastewater treatment facility. The treatment procedures
and the quality of the water obtained are described below. This information
is taken from EPA reports (14,15) concerning operation of the Blue Plains
pilot plant. The system degritted the municipal wastewater, using a screening
device to remove coarse materials, and included processes for lime clarifica-
tion, dispersed growth nitrification, denitrification, activated carbon
adsorption, alum treatment, and chlorination.

A diagram of the treatment system is presented in Figure 7, and design
and operating conditions are summarized in Table 13. The treatment system
was operated on a continuous basis with operators assigned to three 8-hour
shifts each day. The system was modular in design to permit additions and
modifications without affecting system integrity.

Performance of the Water Treatment System

Virus Removal--

Animal viruses in raw sewage samples ranged from 1750-17000 PFU/100
liters. No viruses were detected in the final effluent, even after concen-
tration. Sample volumes were in the range of 180-900 liters. A typical
concentration was from 380 liters down to 10-20 ml.

Metals—-

Results of about 50 tests of effluent samples, each analyzing 14
metals, showed that none of the metal concentrations exceeded the levels
for drinking water cited in the EPA regulations (16). Other experiments
showed that lime treatment is primarily responsible for the reduction in
metal concentration.

General Organics——

The treatment system is capable of producing effluents with low levels
of total organic carbon. Some 230 samples showed a TOC level of 74.1 +
11.0 mg/liter (M + S.D.) in the influent and only 2.79 + 1.35 mg/liter in
the effluent. The mean phenol concentration in 54 effluent samples was
3.66 + 1.52 ug/liter, as compared to the 1962 drinking water standard of 1
ug/liter.

30



*welsAs 3UswlBSI] I9IBM SUTBTJ onlg */ 2an3T4

FUSNTIIY TeRUTH

1

Toueylay

quBl
10700 BOTIBUTIOTYD
QUTIOTYD unty
uoTidiospy uoqae) UOTIBOTITIITUI(Q
yue], 3uiptoy L?l } } 4 : ? _1
1 1 e
[l
-
5
=
o LA
5 \
QwAT0g t tt 1t
| I
231SBM ureIg
" !
IIIIIIIIIIIIIIII - “ L
| ! i
_ quel, Ll |
ysem
! -oeg “
1 " { _
|
— XTI “
UOTIBOTITIIIN ~ 4

UOT3BIITTH uoqie)
pPU®B UOTIBOTITAITUS(
woxy 193'M YSemyoeq

UOTIBDTITART) SuT]

#_ll_ _ Twmuum

—
o



TABLE 13. DESIGN DATA AND OPERATING CONDITIONS FOR
BLUE PLAINS TREATMENT SYSTEM

Raw Wastewater (Constant Flow) 2.2 liters/second (35 gpm)

Screening Device
Type Bauer Hydrasive Model 552

Size of Openings

0.040 inch screen

Lime Clarification
Lime Dosage (pH 10.0) (as CaC0,) 200 mg/1
3
FeCl, Dosage (as Fe) 15 mg/1 )
Hydraulic Loading Rate 1050 gpd/ft
Detention Time 2.7 hours

Sludge Wasting Rate

Percent Solids in Waste Sludge

Nitrification (Suspended Growth)

2% to 3%
1.5% to 2.0%

Detention Time 3.5 hours
MLSS 2000 mg/1
SRT 8 days 3
Air Requirement 1450 ft /13 BOD
Clarifier Overflow Rate 526 gpd/ft
Clarifier Detention Time 2-3.6 hours
Denitrification (Fixed Film)
Media Size 3 to 62mm
Specific Surface Area 245 ft7/ft
Hydraulic Loading Rate 5.9 gpm/ft
Methanol/NO_-N Ratio 2:1 to 4:1
Bed Depth 15 ft
Detention Time (Empty Bed) 9.5 min

Operation

Granular Carbon Adsorption

Downflow Packed Bed

Detention Time (Empty Bed) 35 min
Hydraulic Loading Rate 7 gpm/ft
Columns in Series 4

Carbon Size (Filtrasorb 300) 8 x 30 Mesh

Operation

Filtration with Alum and Polymer

Downflow Packed Bed

Hydraulic Loading Rate 3 gpm/ft2
Dual Media
Coal (1.2-1.4 mm) 2.0 ft
Sand (0.6-0.7 mm) 1.0 ft
Alum 5 mg/l
Disinfection with Chlorine
Detention Time 20 min

Residual

1 mg/1 Free Available

32



Haloorganics——

Chloroform, bromodichloromethane, dibromochloromethane, bromoform,
carbon tetrachloride, and 1,2-dichloroethane were determined in the influent
and effluent. Levels were on the low side of the concentration range
typically found in finished drinking water supplies.

Pesticides—~
Twelve pesticides (from the DDT or parathion groups) were tested in
the effluent and none exceeded EPA standards for drinking water.

EFFLUENT CONCENTRATION

The concentration process was based on the reverse osmosis-Donnan
deionization technology as described in Section 3. The major problem in
preparing the sample was reducing the inorganic content of the water. Due
to the partial failure of the Donnan dejonization system, alternate proce-
dures—-electrodialysis and closed loop dialysis--were considered for sample
deiconization. Electrodialysis was disadvantaged by an inconvenient tempera-
ture increase and associated control problem. Therefore, the sample was
prepared using the closed loop dialysis method for overall inorganic reduc-
tion. The cation exchange system was us$d occaiionally to balance cation
levels, specifically, the exchange of Na fgr K . 1Ip,addition, precipitative
techniques were used to reduce levels of 804_ and Ca” which were not
easily handled by the membrane system.

Recovery of the Organic Soluble Fraction

The recovery calculation is based on TOC measurement. This estimation
may have sizable error because (1) low-level TOC measurements (around 1
ppm) usually are not very accurate, and (2) effluent TOC was not measured
throughout the concentration period, and values are based on those taken
periodically during the pilot plant operation. The pilot plant data suggest
a median value of about 2 mg/l, which was used for the recovery calculation.

The data in Table 14 reflect actual organic levels in the concentrate
at various stages of the sample preparation sequence. As shown, mass
retention was better in the final reverse osmosis concentration (94%) than
in the initial reverse osmosis stage (53%), probably because most permeable
organics have been removed in early steps.

In summary, an aqueous organic concentrate was prepared from the Blue
Plains advanced waste treatment pilot plant effluent. Approximately 400,000
liters was concentrated to a final volume of 204 liters with a TOC level of
approximately 704 mg/liter. Because the Donnan dialysis system did not
function properly, several unanticipated process steps were necessary to
prepare the sample. All the additional steps were shown to decrease the
overall level of organics in the concentrate.

33



9°LL 0°6T 7971 70L %02 uoT3IBvAITTS
Juotieatdroead |N0m
€76 1R 67681 L06 70¢C UoT3eI]UIOUOD STSOWSO
9s19421 TeUTJH
L°L9 0°9¢ 8°96T1 09¢ LS, sTsAT1e1p dooT-pasor)
¢'¢L £°8¢ L7061 8¢ LSL uot3eallrd
Juorieirdrosad surreqlVv
UOT3IBIJUIDUOD STSOWSO
0°¢€s 0°¢€¢ T1°c0% 0159 LSL 9s194A91 TEBTIITUI
(%) (%) (3) (T/3w)  (s223T1) deas
UOTIUDI9Y SSBH UOTIUDIIY SSB  SOTUR3iQ D01 JUNTOA $82201d
2TUEB3d1Q oTUER3IQ TEIOL Jo sseR a1dueg a1dueg
as1mM-doag

NOIIVYVdd¥d TTdWVS A0 SHOVLIS SNOTIVA IV STHAHT DINVIYO “#1 HIdVL

34



TOXICOLOGICAL STUDIES

In Vivo Studies

The toxicological study of the concentrated recycled water was performed
using CFl mice. The main study was restricted to 90 days since the amount
of the concentrated water was limited. This schedule was based on preliminary
calculation of the daily water intake of the animal, minimum required
number of animals needed for statistical analysis, and the need to study
chronic exposure. Since the amount of the sample was limited, as many
experiments as possible were carried out on the same group of animals
without jeopardizing the individual experiments. All the in vivo toxicol-
ogical experiments performed were listed in Table 9. Because most of the
planned experiments had no precedent with regard to concentrated recycled
water, it was important to perform these experiments in duplicate.

The plan of the studies was given in Tables 8 and 10. Not every
animal in each study was used for all the experiments. The number of the
animals used in each experiment is shown in Table 15.

Palatability Test—-—

Before starting the experiments a palatability test was run. The food
was prepared as described in Section 3. The TOC level of the water was 292
mg/liter. Ten mice (B6C3Fl), five males and five females, were fed the
test concentrate. A second group of each sex received the same diet food
containing deionizeu water; a third group received Wayne Meal. All food
and water were provided fresh daily.

Food consumption was measured daily by weighing the food remaining in
the bowl and then discarding it. Fach animal was provided with an excess
of feed to assure no starvation occurred. All mice were observed for seven
days for signs of clinical effects. No evidence of toxicity from the test
food was observed. No resistance to consume the test food was noted. The
amount of food consumed by the mice on the three diets was approximately
equal (Table 16).

TABLE 16. AVERAGE FOOD CONSUMPTION (g/mouse/day)

Male Female
Wayne Meal 11.3 9.8
Control Gel 10.8 9.1
Test Gel 10.6 8.9

All animals were weighed at the time of the first feeding, and again
on days 3, 5 and 7. Results are given only for days 0 and 7. Weight gains
were about the same among the three groups (Table 17).

35



- - 0S 0S 00T 00T 002 002 - - £8oT0y3®d
UOTIRINK

- - - - - - 0S 0g - 0S Teyio] jueutuwo(q
- - 0S 0% - - - - 00T 0¢S uolonpoaday
- - - - 0 0S 9L 9L - - A3TATIOV 1030K
- - - - 0S ) 96 S6 - - £314T30V OdW
- e S 8% €8 8L £8T G6T - - Lx3stTwayy pooTg
- - - - 0S 0S 98 %8 - - A30T03RWSY
- 0S 0¢ 0¢ 00T 00T 002 007 001 0¢ 1y3TeM Lpog
- 0S 0¢ 0S 00T 00T 002 002 00T 0¢ uoTadunsuo) poog
- 0¢ 0¢ 0¢ 00T 00T 002 002 001 0¢ £8o10TsAyg TeI2UIY
9TeWR,] STEBR oTeWO ] OTBR oTewWSy 91BN CRgIGCHE] o9TBR aTewa ST 1S9l

AT ITI I1 I d

Apnisg
SATANLS OATIA NI NI QIS EDIW 40 YHEWAN ST 14Vl

36



TABLE 17. AVERAGE BODY WEIGHT (g)
Wayne Meal Control Gel Test Gel
Day O Day 7 Day 0O Day 7 Day O Day 7
Males 12.8 19.8 13.0 17.8 12.6 18.6
Females 11.6 17.8 12.0 17.8 11.6 16.6
Study P--

This preliminary experiment was carried out for 14 days. The purpose